
QUALIFICATIONS 
   
 

 
 

 
 

ABOUT GLOBALTECH, INC. 
 

Globaltech is a privately-owned, local Design/Build firm with corporate headquarters in Boca Raton, FL. 
Originally established in 1993 and incorporated in April, 1995, we have been serving south Florida utilities 
for more than 25 years.   

 
As an integrated project delivery firm, we offer comprehensive services in utility water and wastewater 
treatment system design and related facilities. Our full-service design-build capabilities range from 
conceptual planning, design, and permitting to services during construction, commissioning, and 
operations.  

 
We offer all of the following State of Florida certifications under one roof: 
• Professional Engineer - COA 7225 
• General Contractor - CGC 1507230 
• Mechanical Contractor - CMC 1249255 

• Underground Contractor - CUC 1224907 
• Plumbing Contractor - CFC 1427843 

 
Our Capabilities 
 
Globaltech’s commitment to design/build, engineering and construction excellence has resulted in 
numerous repeat clients, and enabled the company to grow and successfully take on larger projects.  
Through the skill and breadth of our staff we are able to self-perform most of our design and construction 
projects. 
 
Globaltech is comprised of seasoned design professionals with a high level of proficiency in the execution 
of both large and small projects. Our experience includes projects that are varied in complexity of scope 
and technical breadth, and also span a range of budgets allocated to those projects. Our project managers 
have served in various capacities on projects ranging from small efforts comprised of a core of only a few 
individuals with budgets less than $50,000 to large multi-discipline, multi-team projects with construction 
values in excess of $50,000,000.  

 



QUALIFICATIONS 
   
 

 
 

 

 
 

Globaltech has a total staff of 46 including 8 professional engineers with degrees in the following 
disciplines:  
 
• Mechanical Engineering  
• Environmental Engineering 
• Electrical Engineering 

 

• Civil Engineering 
• Chemical Engineering 
• Construction Management 

Globaltech brings a group of talented staff that have successfully completed over 250 design-build 
projects. As a vertically integrated design-build firm our combined staff of in-house engineers, financial and 
administrative support staff, construction managers, and our line construction staff have worked 
cohesively on design-build projects for over 20 years.  
 
As a self-performing design-build firm we have in-house construction crews, utility trucks, construction 
equipment, and specialty tools which allow us to control both quality and schedule for our projects. 
 
Our office is fully equipped with current state-of-the-art computer systems and a full suite of today's  
engineering and construction management software products.  
 
We have a strong history of collaborative design-build project delivery working with utility staff and our 
team partners to deliver best value. We adhere to Design-Build Best Practices established by the Design-
Build Institute of America and pride ourselves on following established standards for progressive design-
build. 

 
Design/Build Services  
 
With Globaltech as your design build partner, you will benefit from our long history as a single source of 
accountability.  Working alongside our utility clients, we have met unforeseen challenges and devised 
appropriate solutions for a wide variety of project types: 

 



QUALIFICATIONS 
   
 

 
 

Our Design/Build Services include: 
 
 Water treatment, including: 

o Biological odor control 
o Lime Softening 
o Membrane plant optimization 
o Ion exchange 
o Disinfection improvements 

 Raw water supply and transmission 
 Water storage, pumping and 

distribution 
 Chemical feed systems 
 Wastewater treatment and reuse 
 Wastewater collection and pumping 
 Environmental improvements 
 Power generation 

 
 



 .

Paul Gandy, P.E.
President / CEO

AREAS OF EXPERTISE
• Program/Project Management
• Process Mechanical (water and

wastewater treatment)
• Large capacity pumping stations
• Value Engineering
• Operation and Maintenance

Construction
• Maintenance of plant operations

EDUCATION
B.S., Mechanical Engineering
University of Florida

LICENSURE / CERTIFICATIONS
Florida Professional Engineer
No. 37928

Florida Certified General Contractor
No. CGC 1507230

Florida Certified Mechanical 
Contractor
No. CMC 1249255

Florida Certified Plumbing Contractor
No. CFC 1427843

Florida Certified Underground Utility 
and Excavation Contractor
No. CUC 1224907

Paul Gandy has worked in the consulting engineering and construction 
business for over 30 years. He has experience in the planning, design, 
and construction of all facets of water and wastewater treatment as well 
as collection and distribution, hydraulics, fluids handling, and pumping. 
He has been involved with projects ranging in size from under 0.1 million 
gallons per day (MGD) to over 100 MGD. Water treatment projects have 
included: raw water supply including wellheads, pumping & piping; lime 
softening facilities; filtration, sludge dewatering and handling; membrane 
softening, brackish/seawater reverse osmosis; in-plant pumping and 
chemical facilities; concentrate disposal systems; and ground storage 
and high service pumping facilities.

FEATURED EXPERIENCE

Lee County 4 MG GST and Transfer Pump Station, Design-Build
Fort Myers, FL / Project cost: $2.8 million
Globaltech made improvements to the ground storage tank (GST) 
system at the Lee County Corkscrew WTP to increase detention 
time for chloramine disinfection. Our design-build proposal included 
value engineering options to reduce cost and improve operational 
flexibility. Paul served as lead designer and project manager 
for the installation of a 4 MG prestressed concrete GST, cast in-
place concrete clearwell, transfer pump station, and associated 
piping valves, electrical and instrumentation. He also performed 
hydraulic calculations to confirm high service pump capacity for the 
$2,800,000 project. 

OTHER DESIGN-BUILD EXPERIENCE

FPUA Reverse Osmosis Plant Phase 2 Expansion / Fort Pierce, FL
Florida Water Services Lehigh Wellfield Expansion / Lehigh Acres, FL
Seacoast Utility Authority High Service Pumps 2, 3 and 7 Replacement / 
Palm Beach Gardens, FL
PBCWUD WTP 2 MIEX System Improvements / West Palm Beach, FL



 .

Troy Lyn, P.E.
Executive Vice President

AREAS OF EXPERTISE
• Lime Softening
• Membrane Processes
• Anion Exchange
• Disinfection
• Chemical Feed Systems
• WTP Regulatory Compliance

EDUCATION
M.S., Environmental Engineering
University of Central Florida

B.S., Environmental Engineering
University of Central Florida

LICENSURE / CERTIFICATIONS
Florida Professional Engineer
No. 49525

PROFESSIONAL ASSOCIATIONS

Water Environment Federation

American Water Works Association

Southeast Desalting Association

American Public Works Association

Southeast Florida Utility Council

Troy Lyn has served in the water utilities industry for over 26 years. 
He has evaluated many conventional and advanced water treatment 
processes using desktop studies, bench-scale units, pilot-scale units, 
and full-scale plant studies to determine feasibility and effect on water 
quality, operation, maintenance, and cost. Troy has also evaluated and 
developed action plans to control microbial regrowth and corrosion in 
water distribution systems. He designed, permitted, and constructed lime 
softening/filtration facilities and advanced water treatment processes 
such as membranes (microfiltration, nanofiltration, reverse osmosis), 
anion exchange, and enhanced coagulation. Design projects have 
included pumping systems, piping systems, and chemical storage and 
feed systems including chlorine gas, sodium hypochlorite, ammonia gas, 
ammonium sulfate, carbon dioxide gas, sodium hydroxide, sulfuric acid, 
fluoride, lime, and polymers. 

FEATURED EXPERIENCE

Fort Pierce Utility Authority Replacement Well S-8R 
Fort Pierce, FL / Project cost:  $399,000
Troy was the project manager and lead designer for this project. 
FPUA wanted to improve the reliability and quantity of raw water 
supply to the existing lime softening plant. However, the permitting 
of brand new wells would have taken a long time due to South 
Florida Water Management District (SFWMD) restrictions on using 
the surficial aquifer and Florida Department of Environmental 
Protection (FDEP) setback criteria. Instead, a replacement well 
was installed to replace the existing well that was diminished in 
capacity.

OTHER DESIGN-BUILD EXPERIENCE

PBCWUD WTP 11 RO Skid Energy Device Improvements / Belle Glade, FL
Lauderhill WTP Disinfection System Upgrade / City of Lauderhill, FL
FPUA Sodium Hypochlorite Conversion & Four-Log Virus Treatment / Fort 
Pierce, FL 



 .

David Schuman, P.E.
VP of Engineering

AREAS OF EXPERTISE
• Project Management
• Water Treatment Systems
• Wastewater Treatment Systems
• Pumping Systems
• Chemical Feed Systems
• Hydraulics

EDUCATION
M.S., Environmental Engineering
Virginia Polytechnic Institute

B.S., Civil Engineering
Florida International University

LICENSURE / CERTIFICATIONS
Florida Professional Engineer
No. 52092

PROFESSIONAL ASSOCIATIONS

Water Environment Federation

American Public Works Association

Southeast Florida Utility Council

David Schuman has more than 25 years of experience in numerous 
water and wastewater utility projects in Florida.  He has expertise in 
treatment/process technologies, pump stations, pipelines, hydraulics, 
and mechanical design for both design-bid-build and Design-Build 
projects. David’s design experience includes many facets of water 
supply, treatment, storage and conveyance systems including lime 
softening plants, membrane softening plants, reverse osmosis plants, 
pump stations, and storage tanks.  He has served in a variety of roles 
involving water quality studies, process engineering, design engineering, 
cost estimating, permitting, project management, start-up services, and 
construction management. 

FEATURED EXPERIENCE

FPUA Lime Softening Unit Rehabilitation, Henry A. Gahn WTP
Fort Pierce, FL / Overall project cost:  $7.9 million
Dave recently served as project manager responsible for the design 
and construction for the rehabilitation of most of the lime softening 
facilities at the Henry A. Gahn WTP.  He oversaw concrete and 
steel repairs, drive replacements, replacement of the Accelator 
internals, replacement of all the filter media, rehabilitation of the 
filter underdrains, blasting and coating, replacement of backwash 
and transfer pumps, replacement of all piping associated with the 
softeners, replacement of all the pneumatic control valves with 
electrically actuated control valves, new aluminum handrails/
walkways and installation of a new PLC based control system.

OTHER DESIGN-BUILD EXPERIENCE

FPUA WWTP Clarifier Mechanism Replacement / Fort Pierce, FL
PBCWUD South Bay Regional Pumping Station / South Bay, FL
SUA Biosolids Equipment Improvements / Palm Beach Gardens, FL
CSID WWTP Influent Screen Replacement / Coral Springs, FL



 .

Pranoti Kikale
Project Engineer I

AREAS OF EXPERTISE
• Wastewater Treatment
• Sustainable Water Reuse
• Design Calculations
• Technical Writing

EDUCATION
M.S., Environmental Engineering
University of Colorado, Boulder

LICENSURE / CERTIFICATIONS

International Water Association

American Water Works Association

Water Environment Federation

Pranoti Kikale joined Globaltech after completing her Master’s of Science 
degree in Environmental Engineering. Prior to graduate school she worked 
in engineering for an environmental technologies firm in India, helping to 
design and optimize a sequential batch reactor based on cyclic activated 
sludge processes (C-TECH). She also helped design advanced technology 
for aeration and sludge dewatering. As a graduate research assistant, 
Pranoti developed design algorithms and energy balance models to 
identify wastewater and water reuse treatment scenarios to maximize 
energy, nutrient, and water recovery. 

For this project, Pranoti 
conducted a pilot study to 
test dewatering centrifuge 
equipment from three differ-
ent vendors. Equipment was 
staged on-site (see photos at 
right) and test results com-
pared for efficiency and cost. 
Pranoti wrote the pilot study 
evaluation report and assist-
ed in creating specifications 
and drawings for installation 
of the selected dewatering 
equipment. 

Seacoast Utility Authority 
PGA WWTP Biosolids Equipment Improvements
Palm Beach Gardens, FL / $1.6 million

FEATURED EXPERIENCE

OTHER DESIGN-BUILD EXPERIENCE

Seacoast Utility Authority PGA WWTP Clarifer 3 Replacement 
• Evaluation of existing clarifier design
• Development of specifications
• Drawings, technical memorandum writing

PBCWUD WTP 9 Miscellaneous Improvements 
• Design of Diesel Exhaust Fluid system



Bruce Rahmani
VP of Construction

AREAS OF EXPERTISE
• Construction Management
• Construction Inspection
• Equipment and Piping Layout
• Procurement
• Project Management

EDUCATION
B.S., Mechanical Engineering
Florida Atlantic University

LICENSURE / CERTIFICATIONS
EIT Registration

Florida Certified General Contractor
No. CGC 1517392

Florida Certified Plumbing Contractor
No. CFC 1428053

OSHA 10-Hour Safety Certification

American Red Cross First Aid/CPR

Bruce Rahmani has worked in the water and wastewater field for 12 
years. As Vice President of Construction, he supervises Globaltech’s 19 
construction personnel while coordinating with the design engineers and 
owners to successfully execute the construction of Design-Build projects. 
His work experience includes involvement in numerous engineering 
design and Design-Build projects in which he designed, permitted, 
estimated, procured equipment, and managed construction of the project.  
He served as the resident engineer for the expansion of the Highland 
Beach Reverse Osmosis Plant and City of Lauderhill Water Treatment 
Plan Disinfection System Upgrade.  

FEATURED EXPERIENCE

Lauderhill WTP Disinfection System Upgrade
City of Lauderhill, FL / Project cost:  $1.7 million
When the City of Lauderhill selected Globaltech as their Design-
Builder to improve the disinfection system of the existing lime 
softening plant, Bruce served as construction manager and project 
engineer. The improvements were to provide 4-log virus treatment of 
the groundwater source used by the City’s WTP to meet the Ground 
Water Treatment Rule.Work included the installation of a carbon 
dioxide storage tank and solution feeder system, chlorine gas feeders, 
aqua ammonia storage and chemical metering pump feeders. 
Globaltech provided health department permitting, environmental 
permitting, building permitting, final design, and construction for the 
new treatment processes.

OTHER DESIGN-BUILD EXPERIENCE

PBCWUD Lake Region WTP Reverse Osmosis Skid Energy Recovery System 
Improvements / Belle Glade, FL, $2.75 M
Glades Utility Authority Pahokee WWTP Gas Conversion to Sodium Hypo-
chlorite / Pahokee, FL, $200K
FPUA Surficial Aquifer Well W-4R Replacement / Fort Pierce, FL, $293K



 .

Eddie Lauth
Construction Manager

AREAS OF EXPERTISE
• Construction Management
• Process Mechanical Pipe and

Equipment Installation
• Site Inspection
• Site Supervision
• Site Safety
• Project Schedule Management
• Heavy Equipment Operation
• Facility Startup and Commis-

sioning

LICENSURE / CERTIFICATIONS

OHA 10-Hour Safety Certification

OSHA Rigging Basics & Safety

OSHA Trenching & Excavation

OSHA Fall Protection

American Red Cross First Aid/CPR

Eddie Lauth has worked in the construction business for more than 
17 years. He has been involved in the inspection, site supervision 
and construction of water and wastewater treatment plants and the 
associated facilities throughout his career. His main responsibilities 
have included supervising construction crews for underground utilities, 